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Dimensions R~ :

Length +E...... L JINLLEALZ. . & .oy . . oL 400mm
Width FT=E.......\\IH .U\ 20 .., 250mm

Height BE...... \YIFTla N 0. LI ..o ... 145mm




Transmitter Preparation
AEIE TSR

. daHz

Control Panel |t
Steering Wheel #[i]#i

Throttle Trigger 40

Battery Compartment it &

Charging Jack m&E# ]

Sterring Servo Reverse i i i
Power LED & ilifr &

Steering Trim i1 4 i

Bind Button #tEi%tl

© o0 N o o B~ 0N -

-
o

Throttle Servo Reverse Jjii[" iF i B %
11 Battery Voltage & ith i
12  Steering Dual Rate #r] K/
13 Power Switch B
14 Throttle Trim "4

Transmitter Battery Installation

epswezs ransmitter Preparati%n

attery Cover Alkaling Batteries

_ 4X AA S EES £

Open battery cover at the bottom of transmitter
Install batteries. Follow the direction of batteries
designated in the inside of battery box.
EEERNRBITHERE T, RES.

IRFEE AR R E B R EIEE -




Battery
il

1. Install Transmitter Batteries

GALHES TR

2. Connect Battery to ESC

AR EE

3. Switch on Transmitter First

B RGE

4. Switch on ESC Second

HEE

Tools required

AERENTA

@ Needie Nose Pllers @ Awi
R i3

@ Differential Grease @

ZiRiH

@ Molybdenum Grease(Black)
$5E () )

@ Hex Wrench @ Hex Wrench
~ARF TFEH

=2, o

Grease
B

@ H154
Body Reamer

BRI

—1_
@

No need to pre-drill precise holes
(1mm to 15mm)can be drilled

AT LU TS B FL ERE I 621 mm—15mm

Battery Charger
(Not Included)
e (EAR)

Electromc Speed [\ :
Controller / Switch \f”]
CoeE St

Receiver

Pl

Note: When done driving Turn Off the
ESC and THEN Transmitter

TETS B A5 1 18 B 0 B ] 4 P
LB R T

@ Screw Cement @ H162

BRARREK Instant Glue
512N
@ Wire Cutters @ H096
Eii: ROUND CUTTER

B
o =7

@ Sharp Hobby knife @

ENW))

For trimming bodies!
AT




Motor Mount/Side Panel
DR /IR | Bag -A

T04201

Central Reinforcing Bar

FRRANES

T04202
Centrql Reinforcing Bar
R RANES

T04200

Main Chassis

T04203 T04204

FRE Mot;)_r&Mount Mo:gngount—F
104137 ik 3k EE-F
Side Panel-Right T04137
Mir-5 Side Panel-Left

MtR-Z=

FS308/T01119
M3x8 Screw

M3x84R 22

.............. 18
Dift B . TS4039 TS4039
i SR N SnAven Gear-16T
2 GRIESS s TE
EiRAE Z NI ] AEEA I—ZEJ] 16T
%‘\\\\\\\\ WEe-16T %////l '\.\\\\%\\\ &
TS4039 TS4039
5.1x13x0.2 Washer 5.1x13x0.2 Washer
\/5. 1x13x0. 28F | 5 1x13x0. 28
N TS4040 Q\;/;\ TS4040
~ __—3.0E-ing | __—3.0E-ing
3.0 EfA 3.0 EfA
T04040 \ T04040
TS4040 3.0 E-i 4sxis O-ring Diff Pads
39 E}'Hg 4.8x1. 6 OIf \ ERBH
4 ‘ 1231()? g—ring
..................................... 4.8x1.6 OFF
T04039 5.1x13x0.2 ?\Nasher \ =
5.1x13x0. 23 \T04040
Diff Hc:gsing N T04041
%ﬁﬁ ‘ \Gear-40T
4 &4e-40T
............ |
T04040 4.8x1.6 O-Ring
AR ‘ T04041 | Toiot 2 Washer
—— 10x12x0.2 Washer 10%12%0 2@};
. 10x12x0. 28 F x1exu.
B101504/;I'é)21059%$1E0%1 5x4 Ball Bearing ( ) | @
xTox43H7 B101504/T02099
\10x15x4 Ball Bearing | (®> \1801((1);)3084;;‘- geza?iﬁgg
@ 10x15x445M7& 10x15x4%H 7%
\
................... 4 TS4040 \ TS4040
T04041 10x12x0.2 Washer \Diff Connecting Cup i Connecting Cup
10x12x0. 28 B ZIREEN \ EIRIE
\
.......................... 6

Assemble as many times as specified
X2

FaLYE K2




Bag-B

T04040

TS4039 TS4039 \
Gear-10T Diff Shaft
10T £iE4

\

M2.5x6 Screw
/ M2. 5x6iR 22

5000# for Front diff ,
2000# for Rear diff.
High grip:

Suggest using 7000#
differential oil for front,
Suggest using 3000#
differential oil for rear;
Low grip:

Suggest using 3000#
differential oil for front,
Suggest using 1000#
differential oil for rear .

50004 FjARTEREE, 20004
FAREERE.

St

U B2 A5 {5 FH 7000# £ 15,
1B T EHIE 300041 ;
KMt F7:

U T R A5 15 F 3000# =1 5,
BEESER 10004251

TS4039 Diff Shaft
R4
I N [ 4
T04040 M2.5x6 Screw
M2. 5x6UR 22
(©))__ - 8
Front Gear-box
4 Bag-B
TU0451
78mm Center CVD
SS303/T01122  /8HCVD
M3X3 screw
M3X3#222
B051004/T02100 \
5x10x4 Ball Bearing
5x10x4%H7& SS303/T01122
T04128 MRS
Arm Mount-FR 2z
T04138 1B B2 [E 7 FE—FR FS312/T08805 / om " 1
Front Gear-box-Lower
e . M3x12 Screw BS310/T01115 M3x10 Screw
B4 A - R R / M3x 124242 M3x 108722
W5802/86000 oKDY S XN &~ oy |\ B e 2
5x8x0.2 Washer
B051004/T02100
5x8x0. 285 5x10x4, Ball Bearing
5x10x4%d7%
T04041 |:|
Gear-16T
_&:Ee_.] 6T §® ..................... 2

BS310/T01115
M3x10 Screw

. &

Front Gear-box-Cover
RIS FE- £

W5802/86000 5x8x0.2 Washer
5x8x0. 2

FS308/T01119 M3x8 Screw
M3x81E 22

©]

Assemble as many times as specified
X2 BT e
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Front Gear-box -
5 Bag-B

FS308/T01119
M3x8 Screw

M3x88Z 24

. FS314/T08806
M3x14 Screw
> M3x 144222

FS314/T08806 M3x14 Screw
M3x 144222

FS308/T01119 M3x8 Screw
M3x81R 22

©)mw 4

Rear Gear-box -
6 Bag-B

T04129
T04140 Arm Mou'_‘rLt-RF
1R B E FE-RF

Rear Gear-box-Lower

fRiGEEFE- R EE

W5802/86000
5x8x0.2 Washer

5x8x0. 28

T04041

Gear-16T BS310/T01115
akE —
5161 M3x10 Screw

M3x108R22 ~__

TU0452
88mm Center CVD

SS303/T01122 88H3CVD
M3X8 Screw
M3X8 12 22

FS312/T08805
M3x12 Screw

M3x1218 22

B051004/T02100
5x10x4 Ball Bearing

5x1 Ox4$ﬂ€l7¥</

\ Rear Gear-box-Cover

EiERE-E&

SS303/T01122
M3X8 Screw
M3X8 2 22

ow ... 1

BS310/T01115 M3x10 Screw
M3x 108222

©) (oo 2

B051004/T02100
5x10x4 Ball Bearing
5x10x 457

W5802/86000 5x8x0.2 Washer
5x8x0. 2 B

FS312/T08805 M3x12 Screw
M3x 1242 2%

[31




Rear Gear-box -
7 Bag-B

FS308/T01119
M3x8 Screw
44
g! WoxBIRLL FS314/T08806 M3x14 Screw
4 M3x 148822
©) —
FS308/T01119 M3x8 Screw
FS314/T08806
M3x14 Screw M3x842 2%
Max1adgze - O)|lw . 4
- W101202/TR4057
8 Ba 'C 10x12x0.2 Washer —
R g T04132 10x12x0. 2 - Q/
P210/T04032 2x9.8 Pin B101504/T02099 10x15x4 Ball Bearing it e
2x9. 8§+ 10x15x4%H 7 b
O e 2
BS305/T08788 M3x5 Screw
M3x54% 22 P \
© (w . ... N ]
P208 2x7.8 Pin T04125 M3x3 Screw T04120
2x7. 8%M%t+ M3x 3122 Slipper Shaft
CI0 1 OW ... HPR%H
W101202/TR4057 10x12x0.2 Washer
10x12x0. 23 &
T04132
Slipper Hub Set-B
1 HHBRAE-B
Spur Gear-80T
Slipper Spring \ T04131
53331523ew H PR3® S WA \ Slipper Clutch Pad
P210/T04032
MoxREL — O\ (3 P210/T! I\ HRBR AR A
o123 ’ /®/ 2.9, 844+
Center Diff Conenecting Cup \01 4 09 Toosen for more slippage
cl%a‘%ﬂ\ B ok ol G099 LR SABMEHE, U AR,
Ve \%\ 1ox15x488% | B e,
T04125
\ Slipper Nut
P PR IFREER C
P208
\ 2x7.8 Pin 3.5mm
BS305/T08788 2x7. 84S Aften first run, re-adjust to around 3.5mm
M3x5 Screw EiTREBEAER3. 5m 0 Tighten for less slippage when traction grip
M3x548 2% LR GIMAEHE, BRI EFEERE.

a




Bag-C

Center Gear
e

9

Bag-C

1 O Steering Servo
¥ERRES

Servo Mount

f

T04005

/

Al AR AL

A

W3708/T02081 3x7x0.8 Washer

3x7x0. 8

BS308/T01114 M3x8 Screw

4

©

Select the servo horn matching the servo being used.

RIEREHLEEFRE

Sanwa / JR/ KO - 23t

Hitec - 24t

Futaba - 25t

<
I
=
Sz
= oy
D Sy
o P =
DR D
NS
m==

W3708/T02081
3x7x0.8 Washer
3x7x0. 8

M3x84E 22

X Must be purchased separately
ERBYm




Steering Servo -
(Kl Secine Seve Bag-C

FS308/T01119 M3x8 Screw
M3x84R 2%

FS308/T01119
M3x8 Screw
M3x84Z 2%

Steering Ackerman Plate

TU0453

Servo Saver Body

T04124

>

W3708/T02081
3x7x0.8 Washer
3x7x0. 8

Servo Saver Top

ZMEEE

[ee]
<
-
<
o
=

HEEE

Servo Saver Left

e
<
-
<
o
T

%

Servo Saver Bottom

EhEET

T04148

T04038

5w
s
i
Qm
==

[

£

=

7

g4

S8

A
4Bs/

(=)
N Dk
Ne
35E
[7g 4

W3708/T02081 3x7x0.8 Washer

@” 3x7x0. 8T

M3iZ 22

© (o=

T04038 M3 Screw

ml

=

=

AT EEEARNE

Buffer Prop Adjusting Nut

T04124

%




M3x8HZ 22

BS308/T01114 M3x8 Screw

Bag-C
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Front Shock Tower -
E HRRE Bag C

BS310/T01115
M3x10 Screw
M3x 104222 S
BS312/T01116
M3x12 Screw T04135
M3x 124222 Front Shock Tower
Al R S48

Rear Shock Tower
16 Bag-C

BS312/T01116 T04145
M3x12 Screw Wing Mount
M3x 121822 EBEZR
T04205
Rear; Shock Tower
JREEREAES BS312/T01116 M3x12 Screw
M3x 128842




Bag-C

Rear Shock Tower

RS

M3x 108822

BS310/T01115 M3x10 Screw

BS308/T01114

M3x8 Screw

| Bag-C

BS308/T01114 M3x8 Screw

M3x8HZ 22

M3x84R 22

Difference On The Roof

thE ETHR




Front Hub Carri
B | Bag-D

T04155
74mm Front CVD
74mmBTCVD

T04113

C-type Holder 10 Degree-L
CRYEE10° -L

B051004/T02100
5x10x4 Ball Bearing

5x10x4%H7%

) 0/
o

T04133

Steering Arm
S wmE

P210/T04032
2x9.8 Pin

2x9. 85M%t

T04142

Hex Mount-14mm

7~ FE-14mm

/
3.

B051304
5212%% 5x13x4 Ball Bearing
M3HZ £ 5x13x4 Hh& OPTION
TU0466
&gﬁ;ggew Hex Mount-12mm
M2x548 22 7N EE-12mm

T04038 M3 Sécrew

M3%E 22
(= I— 4

B051304 5x13x4 Ball Bearing

5x13x4%H7%
:| ............... 2
B051004/T02100

5x10x4 Ball Bearing

5x10x4%[H 7%
@[ .................... 2

T04142 M2x5 Screw

N A
©]1:_— 2
P210/T04032 2x9.8 Pin

2x9. BEREF
L300 . 2

T04106
3x33Arm PIN

3x33IBE

SS308/T01095
M3x8 Screw

M3x8ﬂ§ﬁ\

T04111
El:?nt Lower Arm
RITEE
{ SS303/|1VI' 391 3? f§222/|3x3 Screw
XOIHRZL
T (o] TR 2
SS308/T01095 M3x8 Screw
\SS303/T01122 M3x88ZE 22
M3x3 Screw
e O M . 2

V Assemble both Left and Right
A PRI
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Front Suspension Arm
21 | Bag-D

5 \\\
(%

‘\(‘}l—' /

AT
z
157

7
@

T04139 ‘
Sguat Adjustment Bloc
@ B I8 IETIR-0

T04127 \
Arm Mount-FF \
1RE B E RE-FF < D

C "
/ Y Fs312/T08805 T04035
M3x12 Screw 3x51 Arm Pin
M3x 121 2% Ix51IREH
BS308/T01114 T04143
M3x8 Screw Anti-collision Plate
M3xBIRLL BN

T04035 3x51 Arm PIN FS312/T08805 M3x12 Screw BS308/T01114 M3x8 Screw
3x51IREH M3x 128244 M3x84R 22

n ] O 2 (O [—mp ... 2 ©Qmmw 2

V Assemble both Left and Right
MEEME 11




g2 > Bag-D

T04107 /

3x45 Turnbuckle
3x45HIFF

T04014 /

4.8mm

M4mm
FrarT ™ @D or o

21.5mm

s (@) O] B

Projection.Note direction
AEAE
21.5mm
. Front Upper Rod-R | [
1:1 ) x1 (o) ) -

Projection.Note direction
ARAE
22.5mm

Projection.Note direction
AEAE
20.5mm

@ 1:1) x2 T o] 1

Projection.Note direction

EEAE
Ball End-Long el

4. 8mmEk S FE—4&

T04107 3x45 Turnbuckle T04014 4.8mm Ball End-Long
3x45%; 4, 8mmIk Sk &

Front Turnbuckl
23 Eﬁrg# urnbuckle Bag-D

T02084
M3 Nylon Nut

M3 iRt

T02092
Bqll Stud-Long

Bk

T02084 M3 Nylon Nut
[EJEhAAE:

O ... 2

T02092 Ball Stud-Long

BRk-K
Cﬂ]ﬂ- .............. 6

T02093 Ball Stud-Short

<AL

©Ofm ... 2

@) 3x5.5x1 Washer
) 3x5.5x1# K

T02093
Ball Stud-Short

Assemble both Left and Right Assemble as many times as specified Y Ture-to-scale diagram
2 it X2 1:1

FHHEH=E W B L5




7 = | Bag-D

T04134
Rear Hub
P R
/7 T04142
\ O / / 3 M2x5 Screw
AL / M2x588 22
B051004/T02100
5x10x4 Ball Bearing
— 5x10x4fik

o (@,

5x13x4 Ball Bearing

5x13x4%H 7% P210/T04032
£ /‘ 2x9.8 Pin
(& 2x9. 85MET
B051304 gx??xfgﬂ?%ll Bearing OPTION T04142
X13x J:
, \ TUO0466 Hex Mount-14mm
' \ / Hex Mount-12mm 75 R BE-14mm
T04156 75 EE-12mm
2 62mm Front CVD (
_—— e I 62 -‘-“CVD ¢
B051004/T02100 el &
5x10x4 Ball Bearing
5x10x4%H 7%

O .

T04142 M2x5 Screw
M2x548 22

T04112
Wheelbase Washer

EER

SS308/T01095
M3x8 Screw

M3x8¢§ﬁ\

\ SS303/T01122
M3x3 Screw
M3x 34242
T04105
3x32Arm PIN
3x321B B
T04112
— Rear Lower Arm
BETEE T04112 Wheelbase Washer
i oy

’/-"' \\\x
\" [|| ............................ 4

SS303/T01122 M3x3 Screw
M3x31Z 24

x38z2z2

(@] R 2

SS308/T01095 M3x8 Screw
M3x812 22

O (i . 2

V Assemble both Left and Right 2 Assemble as many times as specified
LA X< pahtied 73]




26 Rear Suspension Arm
EEE

Baa-D T04035 3x51 Arm PIN FS312/T08805 M3x12 Screw
ag 3x51HREE M3x 128824

[ ] O 2 @D‘ .......................

T04139

Projection Control Block-1

BEFTIR1

D

Arm Mount-RR

T04139
IR E E EE-RR

Squat Adjustment Block-0
BB IETI -0

FS312/T08805 3x51mm Arm Pin

M3x12 Screw 3x51 =
M3x 128222 61 5

ANTI-SQUAT
|

RF

% Assemble both Left and Right
HFEEFA 14




5] Bag-D

%‘\\
%{\\\\‘T\‘% l'/..
VWA )

&

N \.\\
PRSI

M3 Nylon Nut
[KY =) 2353

T02092
Ball Stud-Long

T02084 M3 Nzytlon Nut
M3JE iR

(@] ——

T02092 Ball Stud-Long
Bk

Front Swaybar -
2 i | Bag-D

T04109
Swaybar Ball Stud

Bt ek Sk

T04150
4.8mm Ball End-Short

4. 8mmEk Sk E-%5

X2 %)
T04150/|

M3x10 Screw
M3x 101222 !

@=®

V Assemble both Left and Right
A BELMG 15




Bag-D

Front Swaybar

BIRG AT

29

T04109
M3x3 Screw
M3x31R 22

SS303
M3x3 Screw
M3x 3422

\W.mm\u\
77

it=1.2

T04152
Swaybar-1.2
AT

T04138

FS2506

\z

N\

§

M2.5x6 Screw  Sway Bar Adjustment

=

M7= N

i

RE AT 1558 B

o

M2. 5x 642

SS303/T04109 M3x3 Screw
M3x31R 22

4
2

M2. 5x6iZ 22

FS2506 M2.5x6 Screw

S
G Bag D

W

©

e

M3x10 Screw
M3x 108222

Swaybar Ball Stud
R AT Bk Sk

T04109

=)
5L

4.8mm Ball End-Short
4. 8mmEk Sk EE- X

T04150




Q5] Bag-D

T04109
M3x3 Screw

M3x34Z 22

\\“{\V""‘ S

\, !

SS303
M3x3 Screw

M3x 38R 22

\\\‘,‘/\&!\\

<

2\ =
¥ ’A
, S
SS303/T04109 M3x3 Screw ) .(@
x34R22 S :;"Lva\‘XF')\a ((((((((((f{’
(o] 4 T04140 Swaybar-1.2 Q\‘
FS2506 %2.gx& %:Qrew FS2506 Sway Bar Adjustment FEiaAT-1. 2
@Dl OO M2.5x6 Screw Bﬁﬂjﬁﬂ:lﬁg@
....................... 2 M2. 5x6iB 24

Gz ] mag E

@ ggguigso-s %

TU0250-8

6‘3 ——1mm Washer-Black

TmmER-EE
‘ TU0250-8 |
S i T04158
- ;83)1(19 3 ng%; _F'_n;?‘nt i\ocliﬁbsorb_er Body-Short
TU02508 Spring | | —m %"fjgﬁ% 48
O TU0250-8 . Rear Shock Absorber Body-Long
——2.5mm Washer-White ‘ EREEEGE-K
(\ D ....................... 4 2. 5mm[EH#-H &
TU0250-8 1mm W asher-Black
n 7o) TU0250-8
ImmER-2 6 <> )—2.8x1.9 O-ring |
4 2.8x1.9 0If
TU0250-8 1mm W asher-Whitg TU0250-8 |

ImEH-HE& —— 1mm Washer-White

TmmEE-HE |
1. .
TU0250-8 2.5mm W  asher-White —\ ‘
2. 5mmE#-HE e TU0250-8
— 9x1 O-ring
@ |:|4 u 9x1 03F |
TU0250-8 2.8x1.9 O-ring
2.8x1.9 OFF ‘
@ U ....................... 8 TU4160

TU0250-8 9x1 O-ring —— Shock Below Cover |
9x1 OIF BRETE

V Assemble both front and rear 2 Assemble as many times as specified
REREMEE WO BERNE 17|




GRjoE= ] Bag-E

TU0250-1/TU0250-2 2.3 E-ring
2.3 EFA

o) — .

TU0250-7 Front Piston-Black
AEE-EE

<

TU0250-7
Front Piston-Black
Rear Piston-White

HEE-Ef
REE-HE

(

TU0250-1/TU0250-2
2.3 E-ring
2.3 E4A |

‘ |
TU0250-1/TU0250-2 ‘
2.3 E-ring

2.3 E#0

TU0250-1 ‘
Front Shock Absorber Shaft

AT £ |

TU0250-2
Rear Shock Absorber Shaft

ERE R \

o@
g=]
OO

Rear For

(

1

Qi;:%;D//1

F

5
5

T02187 )
5.8 Ball stud —— /

5. 8TkLFE

Front For Short
_ HTEHAE

Long

FEERK

TU0250-8

2x1 O-ring
2x1 0If

ront For Short

_ RIEAE
Rear For Long

EERAK

T02062

.8 Ball stud

. 8Tksk

5] mag-E

TU0266-7
M2.5x4 Screw

M2. 5x44R 22

Please locking the screw.

BRI,

TU0266-7

Front For Short

RIEAE

Rear For Long
AE A

Shock Upper Cover
BMELES

Please loosing the screw.

HIBLNTF.

| TUO0266-7
Below Spring Mount End

WETEE \

Front For Short
A E A3
Rear For Long

EERK

TU0250-8
14x1.5 O-ring
14x1.5 O¥f

T04161
} Slpring‘ Adjuster
/ SETI R

TU0250-10F

TU0266-7
M2.5x4 Screw

@ M2. 5x418 22

,‘@(lll

Front Shock Absorber Spring-Medium
RIB R AR E -
TU0250-10R

Rear Shock Absorber Spring-Medium

[ER R AR E -

TU0266-7 M2.5x4 Screw
M2. 5x418 22

TU0250-8 14x1.5 O-ring
14x1.5 OIf

AERFTEAEE FHEYE

V Assemble both front and rear X2 Assemble as many times as specified

18]




Bag-E

Front Shock Absorber

AT AR

on Nut

e )

T02084 M3 N

BS312/T01116 M3x12 Screw

M3x 1242424

© (o

TR b Ek Tk

Shock Ball Stud

TO4141

BS312/T01116

M3x12 Screw

M3fE AR

T02084
M3 Nylon Nut

M3x 128842 =

Rear Shock Absorber

R

| Bag-E

T02084
M3 Nylon Nut
M3 AR AT

HFRR L%

Shock Ball Stud

Q& BS312/T01116

o Eokb
WO AR

M3x 124824

BS312/T01116 M3x12 Screw

T04041 Shock Ball Stud
T02084 M3 Nylon Nut

M3x12 Screw
M3x 128842

V Assemble both Left and Right
As MREMA




&3 | Bag-F

FS308/T01119 M3x8 Screw
M3x84R 22

FS308/T01119
M3x8 Screw
M3x81E 22

10.0

20T

10.5

19T

11.1

18T

4

11

17T

M3x8 Screw
M3x8iR 2L

5

2
16T

M3x 3R 22 \

M3x3 Screw
Aluminium Motor Gear-17T

H477
M3x34Z 22

RASSAEITT

H477 M3x3 Screw

Bag-F

H477

M3x84Z 2%

© [

CS308 M3x8 Screw

20

Must be purchased separately
o

EREY




PRUATEE Z (BBl R £ — S E B R B

Tighten the screws with one sheet of paper

inserted between both gears.

-]
T02087
Double-sided Tape
BmE
\/

Please install the motor, and then lock the screw.

HE DA R HRBIRL IR

i

<
’}

Bag-F

ESC/Receiver
TR/

(o)}
(82

Must be purchased separately
X EEETR




sag-F

T04110 M3x12 Screw

M3x 128824

Battery Holder
E#R

FEith

=
=]

Adjustment Nut

E R

T04110

T04110
M3x12 Screw
M3x121R 22

==

W
d

/
/
/
/
4 x2
After fitting wheels to tyres

/ apply instant glue as shown
R EIF ENEITRZK

/
/

/
/
/
/

/) Z
" m
| Raat o

TU0442W
Front Wheel

urchased separately
A

p
Ln

e

as many times as specified V Assemble both front and rear - Must be
= EEFEAEE oo X R

mbl
=2 RS

Assel




i -G

Whee
e

43

on Nut

© [[E“

ety

M4

T02084 M4 Fla

4

M4 Flanged Nylon Nut

/ W4T e AR

T02084

T04145
Tail Gasket

FS310/T01120

M3x10 Screw
M3x 108822

2

o

A o~ o~

o
O [x -

[} Q
> =¥ @k
®© ok Sz

No O+
m =< ”mi

==
nmu%x S M.v
S S hn
< BROE
4

WIling-Lexan

E&

T04164

23]

V Assemble both Left and Right
A PRy




Mask the windows from the inside.

EEENEM EEEMLA.

Paint the body shell from the inside

using spray colors.

EERREBIR.

4]

Assemble as many times as specified
x4 EIee
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et
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TU0444W

T02084

T0415




Parts list for TM4 off-road buggy - 1

TMARZ {4811

T04200

T04201

104202

T04203

T04204

Main Chassis

h_@‘

Front Carbon Chassis Brace

Rear Carbon Chassis Brace

Ve

Motor Mount

P

Motor Mount-F

RS Tpos AT B BRIR TIARE Tpos DKREF Tpos
T04207 T04105 T04106 T04107 T04108
gJ:B tJ [ [ 1 ] [ [ 1 ] QNN T D T Thmsne
Carbon Front / Rear Plate 3x32 Arm Pin 3x33 Arm Pin 3x45 Turnbuckle 3x35 Turnbuckle

EREEER 2pcs

3x321EEE 4 2pcs

3x331BE 4 2pcs

3x45R1FF 2pcs

3x35RIFF 1pcs

T04109 T04113
Left 1p Rt 1pcs
M3 ?% B
$242 2pcs @ )

Swaybar Ball Stud
BfiATER Sk 2pcs

o<
l‘,l Right 1pcs

Front Lower Arm
AITIEE

Rear Lower Arm
EANEY

Wheelbase Washer
HEEE T 4pos

L] (=g ]
C-type Holder 10 Degree
CHYEE10° 1pcs

TU0442W

T04114

T04115

TUO0451

TU0444W

@I@

@I@

Front Wheel Rear Wheel 62mm Rear CVD Bone 74mm Front CVD Bone 78mm Center CVD
RI4EHE 2pcs JE%HE 2pcs 62mmf5CVDE 2pcs 74mmEICVDE 2pcs 78mmAACVD 1pcs
TUO0452 T04118 T04119 T04120 T04121
VI l|m|\\mwwu VI'II-ﬂlm\mmmm\\m\u E o o o] W

88 mm Center CVD
88mmHACVD 1pcs

Front CVD Axle
HICVD 2pcs

Rear CVD Axle
JECVD3H 2pcs

Slipper Shaft
HR% 1pcs

Slipper Spring
HHFRSEE 1pcs

T04122 T04123 T04124 T04125
£:. M M3x3 Screw
Servo Saver Body Steering Buffer Spring ﬂ 124 1pcs
E @83 tpos SEEEARE Tpos }
Center Diff Cover Center Diff Connecting Cup Buffer Prop Adjusting Nut Slipper Nut
thZE FIAAR 1pcs FREREM 1pcs EMFATIHEEERNG 1pes HRIFEEIR 1pcs
T04126 T04127 T04129 T04130
7ol
A2/

Spur Gear-80T
5%-80T 1pcs

Arm Mount-FF
2B [E EFE-FF 1pcs

Arm Mount-FR
EEEIEE-FR 1pcs

Arm Mount-RF
BEEEFE-RF 1pcs

Arm Mount-RR
ZEEEFE-RR 1pcs




Parts list for TM4 off-road buggy - 2

TMABZ {4 81-2

H134

T04131

T04132

T02087

W3551/T01014

{7

Small Clip  Small Clip Holder

Slipper Clutch Pad

Slipper Hub Set-A
HPREE-A 1pcs

Slipper Hub Set-B

% Antenna Cap
REENE 1pcs

Double-sided Tape
WHEAE 1pcs

Q )

3x5.5x1 Washer

INSHREE hEIEEEE . .
toe v PR\ mmm sk 200s FIRH-B Toos RUEE tpos BH 6pos
T04133 T04134 T04135 T04205 T04137
Left 1pcs Right 1pcs Left Tpcs Right 1pcs Left 1pcs
@\ @ Right 1pcs
Steering Arm Rear Hub Front Shock Tower Rear Shock Tower Side Panel
i R EE BRI 1pos ERBHELE Tpos AR
T04138 T04139

1pcs

Projection Control Block-0

Projection Control Block-1

Projection Control Block-2

Tpcs OF S BREFTHR0 2pes RFFTIR1 20cs BEETHR-2 2p0s
Front Gear-box Sway Bar Adjustment "\‘ Squat Adjustment Block-0 \‘ Squat Adjustment Block-1
BIAHHE B AT EEERE 1pcs BFREET -0 6pes Q!’ BEESE -1 bpos
T04140 T04006 T04141 T04142
1pcs 1pcs 1pcs
[ 2 5o
222 4pcs
OF {0 / AN AR Tilis
* . 7=\ 7 N\
1pcs
Rear Gear-box Sway Bar Adjustment Steering Servo Horn Shock Ball Stud Hex Mount-14mm
EERE BT EEEEE 1pcs ¥ mE{FRE 1ocs W EE R EEKER 4dpcs 7NFEE-14mm 4pcs
T04143 T02246 T04145 T04146 TU0453
Front Car Shell Column
BIEFAE pos
Tail Gasket %E._.@%

Anti-collision Plate

Battery Holder

EBE#EE 2pcs

Rear Car Shell Column

Steering Ackerman Plate

B5HH 1pos FSBEA Tpos o FERHE Toos SRR Tpos
1704148 T04149 T04014 T04150
(O ]
M3x10 Screw
124 4pcs

@)
c!ﬁ%ﬁi
T=<
Servo Saver Top
ZZMEEE 1pos

Servo Saver Bottom
ZHET 1pcs

Servo Saver Left
ZEMEEL 1pos

|o| Yo( |o|

Central Reinforcing Bar

FRAIES 1pcs

=

4.8mm Ball End-Long
4. 8mmikskEE-4& 6pcs

©

4.8mm Ball End-Short
4. 8mmPkkEE-%5 8pcs

T02029 T04151 T04152 T04153 T04154
4.8mm Ball End Swaybar Swaybar Swaybar Swaybar

4. 8mmIkkEE 6pcs

BEIRFF 2pcs

BEfRFF 2pcs

BE{RFF 2pcs

BEfAT 2pcs




Parts list for TM4 off-road buggy - 3 TM4EZ -3

T04155 T04156 TS4039 T02084 TS4040
WUl 3.0 E-rin
%E “ﬂl 4 Plarged 2.0 £ Zncs
o (- || m——(f—7—"r = whRAIEE bpos Ijl:[“%
P
74mm Front CVD 62mm Rear CVD Diff Gear Set M3 l\fylo Nut Diff Connecting Cup
74mmBICVD 2pcs 62mmfECVD 2pcs EREEE RAIRE bpos EIREM 2pes
TU0250-1 TUO0250-2 T04158 B051004/T02100 ||B101504/T02099
@ 2.3 E-ring @ 2.3 E-ring
2.3 E#A 4pcs 2.3 EFA 4pcs
N m L 10 |:|:|-]l

Front Shock Absorber Shaft

Rear Shock Absorber Shaft

Front Shock Absorber Body

5x10x4 Ball Bearing

10x15x4 Ball Bearing

ATBEE S5 2pes JREEERS 2pcs B ESREE 2pcs & bpes ik 6pes
T04159 TUO0250-5 TU0250-8
1mm Washer-White Spring 9x1 O-Rin
@ H T L ot o
4dpcs 4pcs 4pcs
1mm Washer-Black
ImER-EE
4pcs 12x1 O-Ring 14515 ORI
. _Ri x1.5 O-Rin
Rear Shock Absorber Body Below Spring Mount End 2 5mm Washer-White 22.88)111.99()(35'\'”9 12x1 OFF ra 5 0% g
EERERES 2pcs HETEE 4pcs 2. 5mmfER- & 4pcs incs 4pcs dpcs
TU0250-7 TUO0250-10F TU0250-10R T04160 T04161
~. Front Piston-Black
) BiEE-2e
°J  2pcs ‘)
2pcs 2pcs I
S
\\ Rear Piston-White
| EEE-BE Shock Below Cover Spring Adjuster
/ 2pcs Front Shock Absorber Spring-Medium Rear ShockAbsorber Spring-Medium PEE e i S
AR - foee et BRTE dpos BIEATE dpos
T04040 T04041 T04164
. 16T Gear 10x12x0.2 W asher l
] 48616 01ing @ e 1ocs e
1pcs 2pcs
10x12x0.2 W asher
@D‘ 10x1240. 284K 2pcs .
4.8x1.6 O-ring
) - M2.5x6 Screw Diff Pads 40T Gear 4.8x1. 6 0If
%%'%wmg M2.5x68B4% dpos  EREP 1pos 40TH5% 1pes Tpcs
TUO0262-F TUO0262-R TUO0260-F TU0260-R
2pcs 2pcs 2pcs 2pcs
Front Shock Absorber Spring-Soft Rear Shock Absorber Spring-Soft Front Shock Absorber Spring-Hard Rear ShockAbsorber Spring-Hard 5"8\ Ball End
ATEE R E - JERER M E-K ATBERE AR E 18 TR R E-TE BkSLEE 4pes
H477 T02092 T04055 T04005 T02178
—— 2pcs 1mm Spacer 2mm Spacer
, Ball Stud Sponge
@ || Omum T
At 3x3 Screw
L) - |
Aluminium Motor Gear-17T Ball Stud-Long .
o S =3 e Antenna Pipe Mount Servo Mount Battery Post
AEDIKE17T 1 -4 2 c
BRESEEATT Tpos FHRAK Zpos REEEE 1pos fEIBR AL Ee Bkt 2pos




Parts list for TM4 off-road buggy - 4 TMA4EC{4EE1-4

TUO0266-7 T04022 TO1057 T04157 T04038
Below Spring Mount
@ end-Plastic —/
WETEE-EX 4pcs . S %
> x9.8 pin
G0y St osaer wioe | g ==
HESLE R dpos Spring Buckl CVD Shaft S S Post M3 S
5x4 Screw pring Buckle a ervo Saver Pos crew
OI(_Jywn spos BEIM 1pcs CVD4H 4pos A 2p0s MIBZ 6pcs
BS305/T08788 BS308/T01114 BS310/T01115 FS308/T01119 FS310/T01120

© (jwm

© (o

©) (o

© |

©

M3x5 Screw M3x8 Screw M3x10 Screw M3x8 Screw M3x10 Screw
M3x582%%2 8pcs M3x81822 10pcs M3x104822 10pcs M3x81822 10pcs M3x108822 10pcs
FS312/T08805 FS314/T08806 CS308 SS303/T01122 SS308/T01095
(©) [ ©) u— © [ [ om ©
M3x12 Screw M3x14 Screw M3x8 Screw M3x3 Screw M3x8 Screw
M3x12822% 8pcs M3x 144244 8pcs M3x882%2 10pcs M3x382%2 10pcs M3x84Z%2 10pcs
P210/T04032 T02062 P208 B051304 B040803/T01074
O \
N
— - - Q)
2x9.8 Pin 5.8 Ball Stud 2x7.8 Pin 5x13x4 Ball Bearing 4x8x3 Ball Bearing
2x9. 84X%t 6pcs TRk 4pes 2x7. 84N%t 6pes 5x13x4%h7% 6pcs 4x8x34h% 6pcs
W5802/86000 T04110 BS312/T01116 FS2506 T04035
@ Adjustment Nut
EERZME 2pcs
@) © [ (©) (" ©) ( )
5x8x0.2 Washer M3x12 Screw M3x12 Screw M2.5x6 Screw 3x51 Arm Pin
5x8x0.28 F 6pcs M3x124F42 2pcs M3x 128242 10pcs M2. 5x64E%2 10pcs 3x511BEE M 2pcs
T02093 W3708/T02081 T04162 T04163 T04165
@ Ball Stud Sponge
BRSKiE4R Spes
i

Ball Stud-Short
TkL-%2 Spes

3x7x0.8 Washer
3x7x0.8# 5 10pcs

Front Shock Absorber
RIEEE RS

Rear Shock Absorber
JREEERR

W101202/TR4057

-

10x12x0.2 Washer
10x12x0.28# F 8pcs




Driver

Track / City

Event
SETUP SHEET for the TeamC TM4

Date /

O Smooth O Bumpy O Low traction [JMed traction [ High traction
[O0Sandy [OSoftdirt [Grass [0 Hard soil [ Clay 1 Wet O Dry ] Dusty ] Other
IZ (I RSVE e Jg Shock Mounting&Camber link W
Toe-in (+)/Out (-)
Anti-roll bar: [ m Bump Steep Spacer Spring(color)
B CIBlack
Camber 0
Wash f £ Qil wit
ashers £ :
mm e ﬁ Piston #
# Washers i
mm
-
=
Ride height 2
Shock Mounting&Camber link Rear Shocks
1 I%| Anti-roll bar: O mm 8 8 DFF
Camber 8 8 OFR Spring(color)
123 CIBlack
00 o~ -
12 Oil wit
1 DRR Piston #
2
3 Wheelbase
OLong
O Medium
Ride height 1 Short
Front Diff Brand Rear Diff Brand
Oil wt Oil wt
Front Tires&Wheels Rear Tires&Wheels
Front Tires Rear Tires
Inserts Wheels Inserts Wheels
____omer
Servo Motor Wing
Esc Pinion/Spur / WingAngle 004 10
Batteries
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